
ARCH_E_(36.00_x_48.00_Inches)

PLAN SHOWING THE PROPOSED CONSTRUCTION OF

GROUND FLOOR + 2 FLOORS (HEIGHT-11.72M)HIGHER

SECONDARY SCHOOL BUILDING AT THIRUVANCHERI

VILLAGE, TAMBARAM TALUK COMPRISED IN S.NO.71/7A1E &

45, 72/1A3, 1B1, 1B2, 1D2, 1E2, 1E3, 1E8, 1E9, 1E10, 1E11,

1E12, 1E13, 1F1, 1F2 OF THIRUVANCHERI VILLAGE WITHIN

THE LIMIT OF ST.THOMAS MOUNT PANCHAYAT UNION.

N

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

A)  AREA STATEMENT

A)  PARKING STATEMENT 

 AREA AS PER PATTA

 AREA AS PER DOCUMENT

 AREA CONSIDERED FOR FSI

STREET ALIGNMENT/ ROAD WIDENING/LINK ROAD

OSR AREA

TOTAL FSI AREA

FSI FACTOR

COVERAGE AREA (PERCENTAGE %)
[...]
 
m

 
a
s
 
p
e
r
 
p
a
t
t
a

1
6
.6

0
 m

 a
s
 p

e
r 

p
a
tt
a

8
0
.
6
0
 
m

 
a
s
 
p
e
r
 
p
a
t
t
a

5
2
.
0
0
 
m

 
a
s
 
p
e
r
 
p
a
t
t
a

1
5
.8

0
 m

 a
s
 p

e
r
 p

a
tt
a

1
2
.
8
0
 
m

 
a
s
 
p
e
r
 
p
a
t
t
a

2
8
.0

0
 m

 a
s
 p

e
r 

p
a
tt
a

25

Projection

Architectural

cycle parking

drive way

dwarf wall

7.20m wide gate

RWH

 GATE

ENTRY & EXIT 

7
.
2

0
 
m

 
w

i
d

e
 
d

r
i
v
e

 
w

a
y

2
.
5
0

2.50

cabin

security

transformer

space for

0.60
9
.
0
0
 
m

 
w

i
d
e
 
r
o
a
d

6
.
0
0
 
m

 
w

i
d
e
 
r
o
a
d

drive waydrive way

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

drive way

drive way

drive way

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

drive way

drive way

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e
 
w

a
y

d
r
i
v
e

 
w

a
y

drive way

drive way

drive way

drive way

drive way

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

d
r
i
v
e

 
w

a
y

10,000 Litres Capacity

) for recycling of  sullage water(

Closed(2.00x2.00x2.50)

Sump scientifically

5
0

,
0

0
0

 
L

i
t
r
e

s
 
C

a
p

a
c
i
t
y

(
f
o

r
 
m

e
t
r
o

 
w

a
t
e

r
)

C
l
o

s
e

d
(
7

.
0

0
x
3

.
0

0
x
2

.
5

0
)

S
u

m
p

 
s
c
i
e

n
t
i
f
i
c
a

l
l
y

L
i
t
r
e

s
 
C

a
p

a
c
i
t
y

(
f
o

r
 
r
a

i
n

 
w

a
t
e

r
 
h

a
r
v
e

s
t
i
n

g
)
 
1

0
,
0

0
0

C
l
o

s
e

d
(
2

.
0

0
x
2

.
0

0
x
2

.
5

0
)

S
u

m
p

 
s
c
i
e

n
t
i
f
i
c
a

l
l
y

3
.
0

0
 
m

 
w

i
d

e
 
d

r
i
v
e

 
w

a
y

6
.
0

0
 
m

 
w

i
d

e
 
d

r
i
v
e

 
w

a
y

6
.
0

0
 
m

 
w

i
d

e
 
d

r
i
v
e

 
w

a
y

6
.
0

0
 
m

 
w

i
d

e
 
d

r
i
v
e

 
w

a
y

t
w

o
 
w

h
e

e
l
e

r
 
p

a
r
k
i
n

g

c
y
c
l
e

 
p

a
r
k
i
n

g

c
y
c
l
e

 
p

a
r
k
i
n

g

t
w

o
 
w

h
e

e
l
e

r
 
p

a
r
k
i
n

g

6.00 m wide drive way

7
.
2

0
 
m

 
w

i
d

e
 
d

r
i
v
e

 
w

a
y

7
.
2

0
 
m

 
w

i
d

e
 
d

r
i
v
e

 
w

a
y

4
.
0

0
 
m

 
w

i
d

e
 
d

r
i
v
e

 
w

a
y

3
.
0

0
 
m

 
w

i
d

e
 
d

r
i
v
e

 
w

a
y

6.00 m wide drive way6.00 m wide drive way

cycle parking

c
y
c
l
e

 
p

a
r
k
i
n

g

c
y
c
l
e

 
p

a
r
k
i
n

g

c
y
c
l
e

 
p

a
r
k
i
n

g

c
y
c
l
e

 
p

a
r
k
i
n

g

c
y
c
l
e

 
p

a
r
k
i
n

g

c
y
c
l
e

 
p

a
r
k
i
n

g
c
y
c
l
e

 
p

a
r
k
i
n

g

cycle parking

cycle parking

cycle parking

cycle parking

cycle parking

cycle parking

cycle parking

cycle parking

cycle parking

cycle parking

cycle parkingcycle parking

P
.
H

.
 
t
w

o
 
w

h
e

e
l
e

r
 
p

a
r
k
i
n

g

two wheeler parking

c
a

r
 
p

a
r
k
i
n

g
c
a

r
 
p

a
r
k
i
n

g

p
.
h

.
c
a

r
 
p

a
r
k
i
n

g

 below ground hermetically sealed

80 KLD STP

RWH

7.20

RWH

RWH

RWH

RWH

RWH

RWH

1
2
.0

0
 m

 w
id

e
 ro

a
d

Courtyard

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

RWH

1
0
.
2
5
 
m

 
a
s
 
o
n
 
s
i
t
e

2

.

3

7

 

m

 

a

s

 

o

n

 

s

i

t

e

3
2
.
9
8
 
m

 
a
s
 
o
n
 
s
i
t
e

20.06 m
 as on site

2
3
.
4
1
 
m

 
a
s
 
o
n
 
s
i
t
e

11.28 m as on site

1
0
.
8
7
 
m

 
a
s
 
o
n
 
s
i
t
e

30.88 m as on site

2
2
.
5
2
 
m

 
a
s
 
o
n
 
s
i
t
e

26.05 m as on site

1
1
.
0
7
 
m

 
a
s
 
o
n
 
s
i
t
e

6.21 m as on site

11.05 m as on site

3
2
.
4
5
 
m

 
a
s
 
o
n
 
s
i
t
e

1
0
2
.
2
0
 
m

 
a
s
 
o
n
 
s
i
t
e

1
5
.8

6
 m

 a
s
 o

n
 s

it
e

1
3
.
3
3
 
m

 
a
s
 
o
n
 
s
i
t
e

7
.1

5
 m

 a
s
 o

n
 s

it
e

6.2
3 m

 a
s o

n s
ite

0.54 m as on site

7
.
2
8
 
m

 
a
s
 
o
n
 
s
it
e

7.29 m as on site

4
0
.
5
3

6.19

25.76

6.10

6.72

6
.
7
0

1
7
.
1
4

6
.
0
3

9.54

9.81

10.26

10.036.60

2
0
.
3
6

PROPOSED BUILDING

PROPOSED BUILDING

7
4
.
7
8

15.10

3
4
.
1
0

15.10

2
0
.
3
2

26.25

7
4
.
7
8

26.25

G
R

O
U

N
D

 F
LO

O
R

 P
A

R
K

IN
G

 P
LA

N

5.00

5
.
0

0

20.00

4
.
5
0

HSC-44

HSC-43

HSC-42

HSC-41

S
C

-
4

0

S
C

-
3

9

S
C

-
3

8

S
C

-
3

7

S
C

-
3

6

S
C

-
3

5

S
C

-
3

4

S
C

-
3

3

S
C

-
3

2

SC-31

SC-30

SC-29

SC-28

SC-27

SC-26

SC-25

SC-24

SC-23

SC-22

SC-21

SC-20

SC-19

SC-18

SC-17

SC-16

SC-15

SC-14

SC-13

SC-12

SC-11

SC-10

SC-9

SC-8

SC-7

SC-6

SC-5

SC-4

SC-3

SC-2

SC-1

C
Y

-
4

1
0

C
Y

-
4

0
9

C
Y

-
4

0
8

C
Y

-
4

0
7

C
Y

-
4

0
6

C
Y

-
4

0
5

C
Y

-
4

0
4

C
Y

-
4

0
3

C
Y

-
4

0
2

C
Y

-
4

0
1

C
Y

-
4

0
0

C
Y

-
3

9
9

C
Y

-
3

9
8

C
Y

-
3

9
7

C
Y

-
3

9
6

C
Y

-
3

9
5

C
Y

-
3

9
4

C
Y

-
3

9
3

C
Y

-
3

9
2

C
Y

-
3

9
1

C
Y

-
3

9
0

CY-389

CY-388

CY-387

CY-386

CY-385

CY-384

CY-383

CY-382

CY-381

CY-380

CY-379

CY-378

CY-377

CY-376

CY-375

CY-374

CY-373

CY-372

CY-371

CY-370

CY-369

CY-368

CY-367

CY-366

CY-365

CY-364

CY-363

CY-362

CY-361

CY-360

CY-359

CY-358

CY-357

CY-356

CY-355

CY-354

CY-353

CY-352

CY-351

CY-350

CY-349

CY-348

CY-347

CY-346

CY-345

CY-344

CY-343

CY-342

CY-341

CY-340

CY-339

CY-338

CY-337

CY-336

CY-335

CY-334

CY-333

CY-332

CY-331

CY-330

CY-329

CY-328

CY-327

CY-326

CY-325

CY-324

CY-323

CY-322

CY-321

CY-320

CY-319

CY-318

CY-317

CY-316

CY-315

CY-314

CY-313

CY-312

CY-311

CY-310

CY-309

CY-308

CY-307

CY-306

CY-305

CY-304

CY-303

CY-302

CY-301

CY-300

CY-299

CY-298

CY-297

CY-296

CY-295

CY-294

CY-293

CY-292

CY-291

CY-290

CY-289

CY-288

CY-287

CY-286

CY-285

CY-284

CY-283

CY-282

CY-281

CY-280

CY-279

CY-278

CY-277

CY-276

CY-275

CY-274

CY-273

CY-272

CY-271

CY-270

CY-269

CY-268

CY-267

CY-266

CY-265

CY-264

CY-263

CY-262

CY-261

CY-260

CY-259

CY-258

CY-257

CY-256

CY-255

CY-254

CY-253

CY-252

CY-251

CY-250

CY-249

CY-248

CY-247

CY-246

CY-245

CY-244

CY-243

CY-242

CY-241

CY-240

CY-239

CY-238

CY-237

CY-236

CY-235

CY-234

CY-233

CY-232

CY-231

CY-230

CY-229

CY-228

CY-227

CY-226

CY-225

CY-224

CY-223

CY-222

CY-221

CY-220

CY-219

CY-218

CY-217

C
Y

-
2

1
6

C
Y

-
2

1
5

C
Y

-
2

1
4

C
Y

-
2

1
3

C
Y

-
2

1
2

C
Y

-
2

1
1

C
Y

-
2

1
0

C
Y

-
2

0
9

C
Y

-
2

0
8

C
Y

-
2

0
7

C
Y

-
2

0
6

C
Y

-
2

0
5

C
Y

-
2

0
4

C
Y

-
2

0
3

C
Y

-
2

0
2

C
Y

-
2

0
1

C
Y

-
2

0
0

C
Y

-
1

9
9

C
Y

-
1

9
8

C
Y

-
1

9
7

C
Y

-
1

9
6

C
Y

-
1

9
5

C
Y

-
1

9
4

C
Y

-
1

9
3

C
Y

-
1

9
2

C
Y

-
1

9
1

C
Y

-
1

9
0

C
Y

-
1

8
9

C
Y

-
1

8
8

C
Y

-
1

8
7

C
Y

-
1

8
6

C
Y

-
1

8
5

C
Y

-
1

8
4

C
Y

-
1

8
3

C
Y

-
1

8
2

C
Y

-
1

8
1

C
Y

-
1

8
0

C
Y

-
1

7
9

C
Y

-
1

7
8

C
Y

-
1

7
7

C
Y

-
1

7
6

C
Y

-
1

7
5

C
Y

-
1

7
4

C
Y

-
1

7
3

C
Y

-
1

7
2

C
Y

-
1

7
1

C
Y

-
1

7
0

C
Y

-
1

6
9

C
Y

-
1

6
8

C
Y

-
1

6
7

C
Y

-
1

6
6

C
Y

-
1

6
5

C
Y

-
1

6
4

C
Y

-
1

6
3

C
Y

-
1

6
2

C
Y

-
1

6
1

C
Y

-
1

6
0

C
Y

-
1

5
9

C
Y

-
1

5
8

C
Y

-
1

5
7

C
Y

-
1

5
6

C
Y

-
1

5
5

C
Y

-
1

5
4

C
Y

-
1

5
3

C
Y

-
1

5
2

C
Y

-
1

5
1

C
Y

-
1

5
0

C
Y

-
1

4
9

C
Y

-
1

4
8

C
Y

-
1

4
7

C
Y

-
1

4
6

C
Y

-
1

4
5

C
Y

-
1

4
4

C
Y

-
1

4
3

C
Y

-
1

4
2

C
Y

-
1

4
1

C
Y

-
1

4
0

C
Y

-
1

3
9

C
Y

-
1

3
8

C
Y

-
1

3
7

C
Y

-
1

3
6

C
Y

-
1

3
5

C
Y

-
1

3
4

C
Y

-
1

3
3

C
Y

-
1

3
2

C
Y

-
1

3
1

C
Y

-
1

3
0

C
Y

-
1

2
9

C
Y

-
1

2
8

C
Y

-
1

2
7

C
Y

-
1

2
6

C
Y

-
1

2
5

C
Y

-
1

2
4

C
Y

-
1

2
3

C
Y

-
1

2
2

C
Y

-
1

2
1

C
Y

-
1

2
0

C
Y

-
1

1
9

C
Y

-
1

1
8

C
Y

-
1

1
7

C
Y

-
1

1
6

C
Y

-
1

1
5

C
Y

-
1

1
4

C
Y

-
1

1
3

C
Y

-
1

1
2

C
Y

-
1

1
1

C
Y

-
1

1
0

C
Y

-
1

0
9

C
Y

-
1

0
8

C
Y

-
1

0
7

C
Y

-
1

0
6

C
Y

-
1

0
5

C
Y

-
1

0
4

C
Y

-
1

0
3

C
Y

-
1

0
2

C
Y

-
1

0
1

C
Y

-
1

0
0

C
Y

-
9

9

C
Y

-
9

8

C
Y

-
9

7

C
Y

-
9

6

C
Y

-
9

5

C
Y

-
9

4

C
Y

-
9

3

C
Y

-
9

2

C
Y

-
9

1

C
Y

-
9

0

C
Y

-
8

9

C
Y

-
8

8

C
Y

-
8

7

C
Y

-
8

6

C
Y

-
8

5

C
Y

-
8

4

C
Y

-
8

3

C
Y

-
8

2

C
Y

-
8

1

C
Y

-
8

0

C
Y

-
7

9

C
Y

-
7

8

C
Y

-
7

7

C
Y

-
7

6

C
Y

-
7

5

C
Y

-
7

4

C
Y

-
7

3

C
Y

-
7

2

C
Y

-
7

1

C
Y

-
7

0

C
Y

-
6

9

C
Y

-
6

8

C
Y

-
6

7

C
Y

-
6

6

C
Y

-
6

5

C
Y

-
6

4

C
Y

-
6

3

C
Y

-
6

2

C
Y

-
6

1

C
Y

-
6

0

C
Y

-
5

9

C
Y

-
5

8

C
Y

-
5

7

C
Y

-
5

6

C
Y

-
5

5

C
Y

-
5

4

C
Y

-
5

3

C
Y

-
5

2

C
Y

-
5

1

C
Y

-
5

0

C
Y

-
4

9

C
Y

-
4

8

C
Y

-
4

7

C
Y

-
4

6

C
Y

-
4

5

C
Y

-
4

4

C
Y

-
4

3

C
Y

-
4

2

C
Y

-
4

1

C
Y

-
4

0

C
Y

-
3

9

C
Y

-
3

8

C
Y

-
3

7

C
Y

-
3

6

C
Y

-
3

5

C
Y

-
3

4

C
Y

-
3

3

C
Y

-
3

2

C
Y

-
3

1

C
Y

-
3

0

C
Y

-
2

9

C
Y

-
2

8

C
Y

-
2

7

C
Y

-
2

6

C
Y

-
2

5

C
Y

-
2

4

C
Y

-
2

3

C
Y

-
2

2

C
Y

-
2

1

C
Y

-
2

0

C
Y

-
1

9

C
Y

-
1

8

C
Y

-
1

7

C
Y

-
1

6

C
Y

-
1

5

C
Y

-
1

4

C
Y

-
1

3

C
Y

-
1

2

C
Y

-
1

1

C
Y

-
1

0

C
Y

-
9

C
Y

-
8

C
Y

-
7

C
Y

-
6

C
Y

-
5

C
Y

-
4

C
Y

-
3

C
Y

-
2

C
Y

-
1

C
P

-
1

2

CP-11

CP-10

CP-9

CP-8

HCP-7

HCP-6

CP-5

CP-4

CP-3

CP-2

CP-1

6.10

SHEET NO. 1/2

1:300

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

9.549.549.549.549.549.549.549.549.54

5
.
0

0

5.00

2

.

4

0

(

P

B

)

2

.

3

7

(

S

B

)

0
.
5
4
(
S

B
)

GRD. LVL

18

MS 1CM CLARIFIER MECHANISM

HDPE

HDPE

MOC

CI

CI

CI

SS304

HDPE

PES

CI

HDPE

MSEP

MSEP

CI

CI

CI

CI

MSEP

2

2

2

1

1

1

1

1

2

1

1

1

2

2

2

2

1

QTY

17

LSP
LANDSCAPING PUMP (CLIENT)

16

FLP
FLUSHING PUMP (CLIENT)

11

UFBP
UF BACKWASH PUMP12

UFCP
UF CLEANING PUMP13

CAU
CAUSTIC DOSING PUMP & TANK

15

HYPO
HYPO DOSING PUMP & TANK

14

HCL
HCL DOSING PUMP & TANK

9

UF
ULTRA FILTRATION

UF FEED PUMP

10

UFFP

RAW SEWAGE TRANSFER PUMP

LIST OF MECHANICAL UNITS :- STP

8

7

6

5

4

3

2

1

S.NO

BAR SCREEN BS

FFP FILTER FEED PUMP 

2

CL
CHLORINE DOSING SYSTEM

ACF ACTIVATED CARBON FILTER

PSF PRESSURE SAND FILTER

DESCRIPTIONMARKS

RSP RETURN SLUDGE PUMP 

AIR BLOWER AB

RSTP

18.20

1.50x4.00x3.50LD+0.45M FB

4.00x4.00x3LD+1.0M FB

RCC

1.50x4.00x3.50LD+0.45M FB

FINAL TREATED TANKFTT

 FB2.50X4.00X3.5LD+0.45M

 FB4.00x4.00x3.5SWD+0.45M

9

-

6

8

PUMP ROOM
PR

-
BM

UF TREATED WATER TANK
UFTWT

18.20

14.00

31.32

48.8

50.00

32.00

0.85

³TANK IN M

VOLUME OF

7

5

4

3

2

1

S.NO

RCC

RCC

RCC

RCC

RCC

RCC

RCC

1.00X4.00X3.50LD+0.45M FB

4.00x4.00x3.50LD+0.30M FB

0.925x0.925x1.0M

MOC

L X W X HT

SIZE IN METER

SHT
SLUDGE HOLDING TANK

PT
PRIMARY TANK

SETTLING TANKST

AT
AERATION TANK

COLLECTION  TANKCT

DESCRIPTIONMARKS

BAR SCREEN CHAMBERBSC

LIST OF CIVIL UNITS - 100 M3/D

BAR CHAMBER

-1.0M BOTTOM OF

-1.050 INLET TO COLLECTION TANK

-0.850 LIQUID LEVEL

+0.250

BAR SCREEN

INVERT LEVEL -1.0M

SEWAGE 160Ø INLET PIPE
EFFLUENT LEVEL

±0.00 FGL

COLLECTION TANK

SHT

T8

UFTWT

T7

FTT

T6

PT

T5

ST

T4

[MBBR]

AT

T3

CT

T2

GRD. LVL

FFP TP

RP

SECTION VIEW  - "AA"

BSC

T1

LAYOUT OF TANKS

SHT

T8

UFTWT

T7

ST

T4

FFP

RP

TP

A A

FTT

T6

PT

T5

[MBBR]

AT

T3

BSC

T1

CT

T2

ganga_con_plumb@yahoo.com; gangacon1@gmail.comE-Mail: projects@gangaconsultancy.com

Mobile:  98401-14895Phone: 044-64569015, 43804019Ramnagar North, Madipakkam, Chennai - 600 091.Plot No. 450, Flat - S2, 2nd Floor,Karthik Residency, Ramkumar Street,

BACKWASH PUMP

TO COLLECTION TANK

INTERNAL ARRANGEMENT OF CARBON FILTER
NTERNAL ARRANGEMENT OF SAND FILTERI

NTS

FREE BOARD - 550MM

ACTIVATED CARBON

CRUSHED GRAVEL 6MM - 2MM

PEBBLES 10MM - 20MM 

MANHOLE

AIR RELEASE

INFLUENT INLET

FILTERED EFFLUENT

PEBBLES 40MM - 25MM 

NTS

FREE BOARD - 600MM

PEBBLES 10MM - 3MM

SAND

CRUSHED GRAVEL -6MM - 2MM

PEBBLES 12MM - 6MM

MANHOLE

AIR RELEASE

INFLUENT INLET

FILTERED EFFLUENT

PEBBLES 40MM - 25MM

925

1000 1500

1500

4000

1
0

0
0

1
6

0
0

3
0

0

1
.
5

7

1
.
0

5

2
4

0
0

7
.
6

7

6
0

0

1000

3
5

0
0

4000
2500

4000

1
1

0
0

4
5

0
0

20000

925

4
0

0
0

1000 1500 1500
4000

1
0

0
0

1000

1
0

0
0

1000

1
0

0
0

1000

19880

1
5

0
0

4000

9
2

5

2500
4000

1
0
0

1
0
0
1
0
0

9
0
0

0.8M DIA &  1.5M HEIGHT

1
0
0

1
0
0
1
0
0
1
0
0

7
5
0

0.8M DIA &  1.5M HEIGHT

cover

manhole

cover

manhole

PLAN

DELIVERY PIPE

DELIVERY PIPE (HDPE)

ROPE

M.S CLAMP

PVC  END CAP

SUBMERSIBLE PUMP

BENTONITE SEAL

LOOSE SOIL

CASING PIPE (PVC) UPTO

CHAMBER

600 X 600 BRICK

CHAMBER

600 X 600 BRICK

 SECTION DETAILS

BORE WELL CROSS

Scale 1:50

SECTION

PLAN

REINFORCEMENT

GL

FOOTING 

STIRRUP REINFORCEMENT

MAIN REINFORCEMENT

PLINTH BEAM

R.C.C COLUMN

P.C.C FILLING

SAND FILLING

FOUNDATION DETAIL

ELEVATION

GL GL

security cabin

SECTION - "BB"

to detail

foundation

GLGL

p.c.c filling

B

SECURITY CABIN PLAN

B

cabin

Security 

SAUCER DRAIN

PIPE TO CHANNEL/

160Ø OVER FLOW

TERRACE THROUGH STACK

RAIN WATER PIPE FROM

STRATA IN SOIL

UP TO SANDY

32MM  BLUE METAL

250mm  ACHOR

NYLON MESH INSULATED

200mm SLOTTED PIPE

R.C.C RING WI / VTH WEEP POLES

50mm THK. 1500mm Ø (I.D)

WEEP POLES (TYP.)

50/75 MM STONE JELLY

NETLON MESH

COARSE SAND FILLING

WEEP POLES

R.C.C RING WI / VTH OUT

50mm THK.1500mm Ø (I.D)

RIVER SAND FILLING (FINE)

GROUND LVL.

FORMED

RC SLAB

PERFORATED

RAIN WATER RECHARGE WELL(RCW)

CROSS SECTION THROUGH

S
A

N
D

Y
 
S

T
R

A
T

A

S
A

N
D

Y
 
S

T
R

A
T

A

Recharge Well Plan 1.00mØ

10,000 Liters Capacity

)Recycling of  Sullage Water(for 

Closed(2.00x2.00x2.50)

Sump scientifically

10,000 Liters Capacity

(for rain water harvesting)

Closed(2.00x2.00x2.50)

Sump scientifically

GL

50,000 Liters Capacity

(for metro water)

Closed(7.00x3.00x2.50)

Sump scientifically

section - CC

sump

cover

manhole

GL

sump plan

CC

L
O

O
S

E
 
S

O
I
L

0.23

0
.
6

0

0.23

2.15

2
.
5

9

2.15

0.075

2.00

0.075

2
.
1

3

1
.
3

7

0
.
2

3

0
.
2

3

0
.
1

5

0
.
1

5

2.50

3
.
0

0

3
.
0

0

2
.
8

5
0

.
1

5

2
.
5

0

0
.
2

3
2

.
0

4
0

.
2

3

2.50

0.232.040.23

1.00

3
.
2

3

1.00

0
.
3

0

A
S

 
P

E
R

 
S

I
T

E
 
C

O
N

D
I
T

I
O

N

A
S

 
P

E
R

 
S

I
T

E
 
C

O
N

D
I
T

I
O

N

0
.
1

9

3
.
2

5

0
.
1

9
2

.
5

0

0
.
3

8

0
.
1

9

2
.
4

0

0
.
2

0
2

.
0

0
0

.
2

0

2.00 0.20 2.20 0.20

11.80

0
.
1

9

3
.
2

5

0
.
1

9
2

.
5

0

0
.
3

8

0
.
1

9

3
.
4

0

3
.
0

0
0

.
2

0
0

.
2

0

0.207.000.20

Gate Gutter

Pipe

Gate Gutter

 Chamber

Filter 

Pipe

Sump

Bore Well

Recharge Well

Dug Well

Rain Water Pipe

Provided as per CDBR Norms DraWI / Vng No:3A

Not To Scale

Proposed Rain Water Harvesting System

1
.
0
0
m

WAIST SLAB

TREAD - 0.30m

RISER - 0.15m

WIDTH - 2.00m

0.30m

0
.
1
5
m

STAIRCASE DETAILS

(SCALE : NTS)

TREAD

RISER 

7.20 M WI / VDE GATE

brick pillar

 COMPOUND WALLSECTION OF

1
.
5

0

compound wall

foundation to

Plinth beam

detail

0.115 thk compound wall

0.115 thk compound wall

SECTION OF GATE DETAIL

0.23

0
.
0

7
5

1
.
5

0

gate

foundation to

dwarf wall

Plinth beam

detail

7.20 M WI / VDE GATE

ELEVATION OF COMPOUND WALL & GATE

brick pillar

PLAN OF COMPOUND WALL & GATE

0.115

7.20

7.20

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15